
ASSEMBLY INSTRUCTIONS 
 

SIDE CHAIR 

WARNING: To avoid alignment issue, please don't tighten the screws unless all legs are adjusted at the same level. 

HARDWARE LIST/ LISTE DE QUINCAILLERIE 

Short Bolt cp1/4" x 38 mm
1 

Boulon cp1/4" x 38 mm

Long Bolt q,1/4" x 85 mm
2 

Boulon q,1/4" x 85 mm

Hex-Nut q,5/16"

Ecrou hexagonal q,5/16"

Spring Washer q,5/16" x 12 mm
4 Rondelle de ressort

q,5/16" x 12 mm

Flat Washer cp5/16" x 19 mm
5 

Rondelle plate q,5/16" x 19 mm

Allen Key 58 x 23 x 4 mm
6 

Cle Allen 58 x 23 x 4 mm

Wrench 12 x 75 mm
7

Cle 12 x 75 mm

STEP 1 

ETAPE 1 

1111111(0 
3 pcs 
3 pieces 

(0 
4 pcs 

IJjjjjjj 4 pieces 

®
4 pcs 
4 pieces 

11 pcs 

@ 11 pieces 
ASSEMBLY COMPLETED

PART LIST/LISTE DE PIECES 

11 pcs 

@ 11 pieces 

CHAIR BACK

DOSSIER DE CHAISE

� 
1 pc 
1 piece 

SEAT

0 SIEGE

�
1 pc 
1 piece C 

STEP2 

ETAPE 2 

FRONT LEG

PIEDSAVANT

MADE IN VIETNAM 

FABRIQUE AU VIETNAM 

In> :I 

� ==i 

QTY'/QTE 

1 PC 

1 PIECE 

1 PC 

1 PIECE 

2PCS 
2 PIECES 




	Blank Page

